
p r o j e c t c o p p e r

d i s c o v e r

MICHIGAN



GRETCHEN WHITMER 

GOVERNOR 

September 9, 2022 

Dear  

STATE OF MICHIGA 

OFFICE OF THE GOVERNOR 

LA SI G 

GARLIN GILCHRIST II 

LT. GOVERNOR 

I want to extend my gratitude again for the continued opportunity to show that not only is 

Michigan the best site for Project Copper, but also has the best overall business 

environment and strongest commitment to ensuring your company's success. 

We continue to out-hustle and out-compete and have provided answers and solutions to 

additional questions and feedback we received after conversations last Friday. We are 

proud of the work that has brought us to this point, as it has truly been a Team Michigan 
[...]
capacity of approximately 3 MGD. Due to the criticality of the nuclear generating station, the new WTP 
is required to provide a highly reliable supply of demineralized water utilizing innovative and proven 
technologies to support the station on a continuous basis (24/7/365).  

Technologies employed at this facility include ultrafiltration, 
reverse osmosis, granular activated carbon, continuous 
electrodionization and mixed bed polishing. Construction of this 
facility is underway and is planned to be commissioned in late 
2023.  

 

 

  

Project Highlights 
• Stantec-designed facility 
• DBFOM water sector project 
• Long-term O&M contract (30 years) 
• Best-in-class treatment technologies 

including UF, RO, CEDI and mixed 
bed polishing 



 
  EPCOR | Company Overview and Experience 

 

Financial Strength 
EPCOR has significant experience with and the ability to structure and raise competitively priced financing 
for the Project. EPCOR secures required financing for projects through EPCOR Utilities Inc., a stand-alone 
corporation and operates at arm’s length from its sole shareholder (the City of Edmonton) with a fully 
independent Board of Directors. 

EPCOR funds annual capital to its existing water and wastewater-related regulated assets; in 2021 alone, 
EPCOR successfully delivered and financed over $700M in capital projects. In addition, since 2005, EPCOR 
has delivered over $300M worth of DBFOM projects in Canada and maintained all financing needs for those 
facilities over time. As a result, EPCOR is confident it can deliver the financing needs for the Project at a 
competitive price. Table 3 displays DBFOM projects EPCOR has successfully delivered since 2005 as the 
project lead, operator, and financier.  

Table 3: EPCOR DBFOM Project Examples 

Project Year EPCOR’s Role Total Capital Cost 

Samsung Water Treatment & Reclamation 2022 Lead, O&M, Financier Confidential 
Darlington WTP 2020 Lead, O&M, Financier $48M 
Trans Mountain Pipeline Electrical Assets 2019 Lead, Maint., Financier $76M 
Vista Ridge Pipeline P3 2018 O&M, Financier $930M 
Regina WWTP 2014 Lead, O&M, Financier $117M 
Evan Thomas WTP & WWTP 2012 Lead, O&M, Financier $24M 
Town of Taber WWTP 2009 Lead, O&M, Financier $14M 
Britannia Mine WTP 2005 Lead, O&M, Financier $19M 

 

EPCOR presently owns and operates over $13.2B of utility assets and has become one of North America’s 
most efficient operators of utility infrastructure. S&P Global Ratings’ current credit rating for EPCOR is A- / 
Stable and DBRS Morningstar’s current credit rating for EPCOR is A (low) / Stable. Preserving EPCOR’s 
strong investment-grade credit rating remains a corporate priority.  

 



 

  
1 

 

Stantec Industrial Water and Wastewater Practice 

 
Stantec – Top Ranked Water and Wastewater Treatment Consultancy 

 
With over 5,000 dedicated water and wastewater staff distributed across six geographic 
operations in our Water business, Stantec is the world’s largest international 
wastewater and second largest international water consultancy based upon Engineering 
News Record (ENR) 2021 Rankings. 

 
Stantec’s global Water business strategy leverages regional Delivery Centers to support 
and enable Locally focused indigenous engineering capabilities to produce high-quality 
designs consistent with our global standards that are tailored for the project specific 
requirements. 

 
Our project delivery approach brings a combination of procedures, methods, systems, 
and tools that have been tested, proven, and implemented in numerous other projects 

and programs around the world. We work to align with our client partners to apply this global know-how 
and best practices at the local and project level. This means we continue 
to build our best practices on lessons learned, while local staff ensure 
design deliverables meet local client requirements in a cost-effective 
manner. 

Stantec is a World Leader in Wastewater Treatment Technology 

Stantec has designed over 2,500 wastewater treatment plant projects 
over the company’s 60-year history. The firm is a North American leader 
in biological nutrient removal (BNR) technology having designed the first 
BNR plant in North America in Kelowna, British Columbia, Canada in 1982. 
Since then, the firm has designed over 150 BNR plants around the world. 
Stantec process engineers were instrumental in the development of much 
of the science and technology of BNR including swing zones, primary 
sludge fermentation, and nutrient recovery. The Stantec experience 
covers a range of effluent nitrogen (2 mg/L to 10 mg/L) and effluent 
phosphorus (<0.05 mg/L to 1 mg/L) limits. Notable Stantec BNR projects 
include the Bonnybrook BNR facility in Calgary which is the largest cold 
weather BNR plant in the world, the 29 MGD Little Patuxent WWTP in Howard County Maryland, and the 
Robert W. Hite WWTF in Denver.  



 

  
 

 

Stantec is also a global leader in tertiary treatment and wastewater reuse. The City of San Diego retained 
Stantec to provide As-Needed Technical Support and Program Management services for the Pure Water 
San Diego Program in recognition of the firm’s industry leading expertise. Pure Water is a phased, multi-
year program that uses proven technology to produce a safe, reliable, and cost-effective water supply for 
the city using highly treated wastewater. At full implementation in 2035, the Pure Water Program will 
provide one-third of San Diego’s water supply locally and will reduce the City’s Ocean wastewater 
discharges by nearly 50%. The 30 MGD North City Pure Water Facility, which is a critical part of the overall 
program, produces purified water through a five-step advanced purification process that includes: 
ozonation, biologically activated carbon filtration, microfiltration, reverse osmosis, and UV 
disinfection/advanced oxidation. Stantec is also providing process engineering services for the Long Beach 
Municipal Urban Stormwater project as well as the Metropolitan Water Reuse project in California that 
will convert wastewater into municipal drinking water. 

Industrial Water and Wastewater Treatment Services for the High-Tech Market 

Stantec offers extensive experience with water and wastewater 
treatment for the High-Tech market. A description of Stantec’s 
recent relevant experience is summarized below. 

Confidential Client – Taylor Texas 

Stantec has completed the process design and is engaged in the 
detailed design for the wastewater pre-treatment, post treatment, 

and wastewater recycling systems for a new semiconductor fab in Taylor, Texas. The total design flow for 
the new facilities in 10.5 MGD. The pre-treatment design includes fluoride removal, hydrogen peroxide 
quenching, advanced oxidation, moving bed biofilm reactor (MBBR), ion exchange, ammonia stripper, lime 
softening, and pH control. Seven individual process streams are being pre-treated including IWW1, IWW2, 
AWW, AKWW, OWW, CuCMP, and UPW reject. The pre-treated wastewater from the IWW2, OWW, and 
AKWW streams are combined for treatment in a membrane bioreactor (MBR) with a four stage 
Bardenpho configuration. The MBR treated and remaining pre-treated process streams (IWW1, AWW, and 
UPW reject) are combined, equalized, and then treated via reverse osmosis (RO). RO concentrate is 
directed to an evaporator-crystallizer producing a salt product for landfill disposal. The high-quality 
effluent stream will be suitable for direct river discharge and recycling within the semiconductor process. 

Taiwan Semiconductor Manufacturing Company (TSMC) – Phoenix, Arizona 

Stantec is working with a Taiwanese partner to deliver the design of the wastewater 
pre-treatment and reclamation facilities for TSMC’s new semiconductor fab in Phoenix, 
Arizona. The total 4 MGD facility includes fluoride precipitation, pH neutralization, 
ammonia stripping and capture, ion exchange, reverse osmosis, activated carbon 



 

  
 

 

filtration, TMAH removal, sludge thickening and dewatering, and advanced oxidation of azole compounds. 
RO treated wastewater is being recycled within the semiconductor fabrication process. Stantec is also 
assisting with expediting the building and industrial discharge permits for this new facility. 

Two Advanced Wastewater Treatment Facilities ($500 M), Confidential Industrial Client, 
Location Confidential 

Stantec was selected by a global semiconductor manufacturer to design and 
construct two advanced wastewater treatment facilities using biological 
nutrient removal/membrane bioreactor technology (BNR/MBR) combined 
with advanced treatment processes and zero liquid discharge. The highly 
complex, difficult-to treat industrial waste required intensive bench and pilot 
scale testing conducted by Stantec’s internal Research Group to customize a 
treatment solution to meet rigorous discharge requirements. Near 100% 
uptime requirements for the full-scale facilities necessitated full redundancy 
and elimination of single points of failure throughout the facilities.  

 
The first plant is in the Middle East and has a capacity of 3.3 MGD. The second facility is in the Pacific 
Northwest. The 9.95 MGD facility includes emergency and equalization basins, a pretreatment chemical 
process, BNR/MBR, odor control, ion exchange, high-recovery reverse osmosis, zero-liquid discharge brine 
concentration and crystallization, solids dewatering, and chemical stabilization. 
 

Northrop Grumman Wastewater Treatment System Re-Design Engineering Study, BWI Campus, 
Baltimore, Maryland. 

 
 Stantec was awarded a project to provide an engineering study 
to re-design the existing wastewater treatment plant at the 
Northrop Grumman BWI Campus in Baltimore, MD. The facility 
manufactures and assembles electronic components and 
microchips for space applications. The existing treatment system 
covers two floors of a building and operating costs are high. The 
objective of the study was to modify the treatment process to 

reduce operating costs and modify both the process design and physical layout to reduce the footprint by 
approximately 50%. The project also included the process design of modifications to the water reclaim 
system which recycles treated wastewater back to the plating process to increase the volume of reclaim 
water. 
 
Stantec evaluated the existing treatment process and identified several options to reduce operating costs 
and footprint. Options included the replacement of the pretreatment microfiltration system with more 
efficient ultrafilters, utilization of ion exchange technology to replace the existing cyanide oxidation 



 

  
 

 

process, adding reverse osmosis to the pretreatment train to reduce the plant influent volume, upgrades 
in instrumentation, and modifications to the process flow and tank sizes in the system. Several 
wastewater treatment system design alternatives were completed that have the potential to reduce the 
footprint by at least 50% and operating costs by 30 – 40%. The wastewater reclaim system was modified 
to increase the recycled wastewater volume by 20% by adding a second stage reverse osmosis system and 
upgrading controls and sensors. 
 
Honeywell Aerospace Manufacturing Facility, Torrance CA  

Stantec conducted a water assessment and recommended eight 
measures to reduce water use at this Honeywell Aerospace 
Manufacturing Facility. The project included completion of the 
detailed design of two water conservation and reuse measures 
and our team managed contractors during the construction phase. 
Our team provided a three-month commissioning and 
optimization phase that resulted in increased water savings of 
seventeen million gallons per year. This project received the 

Environmental Excellence Award by the Industrial Environmental Association (IEA). 
 
Apple Engineering Services to Optimize Wastewater Treatment System Operation and Performance, 
Supply Chain Manufacturing Hubs, China 

Stantec was awarded a project in support of Apple’s Clean Water 
Program (CWP) to provide engineering services to optimize the 
operation and performance of wastewater treatments systems at Apple 
supply chain manufacturing sites in China. The contract manufacturing 
facilities manufacture and assemble all components of Apple’s phone, 
tablet, and laptop computer product lines. One of the goals of the CWP 
is to increase the reliability of wastewater treatment systems and 
reduce the risk of noncompliance with discharge permit limits. 
 

Stantec completed Unit Process Guidelines (UPGs) for twenty-seven wastewater treatment processes 
currently in use at Apple contract manufacturing sites. The treatment processes were broken down into 
the following categories: 
 

• Chemical Precipitation 
• Biological 
• Filtration 
• Reuse 
• Sludge Treatment 

 



 

  
 

 

The UPGs were designed to identify critical process parameters that are indicators of wastewater 
treatment performance and develop measures to mitigate potential operating problems. Guidelines 
included monitoring equipment and ranges for key operating parameters, maintenance procedures, 
technology selection criteria, and some equipment specifications. The UPGs were incorporated into 
Apple’s CWP guideline manual and distributed to contract manufacturing plants in China. 



Explore More

www.michiganbusiness.org
www.miplace.org

www.michigan.org

The state of Michigan invites you to tour 
our sites and the great communities  

where Project Copper will thrive. 

To learn more, contact: 
Kathy Kleckner   |   at 517.331.9694   |   klecknerk@michigan.org 

Quentin Messer   |   517.881.5861   |   messerq@michigan.org

09.09.2022    |    5078-210826

http://www.michiganbusiness.org 
http://www.miplace.org 
http://www.michigan.org

	Project_Copper_Redacted pages 1-8
	Project_Copper_Redacted pages 9-89
	Binder1.pdf
	1. Appendix - CopperSiteMap_Update_09Sept2022
	2. Appendix - Copper Lansing Megasite Water WW Data
	3. Appendix - Lansing Region Megasite - Geotech Prelim Memo 6_20_22
	089776.00-Historic.pdf
	Sheets and Views
	1



	4. Appendix-RIG photos
	5. Appendix - 138kV Interim Solution
	6. Appendix - 345kV Permanent Solution
	7. Appendix - Mdot letter
	8. Appendix - Copper_LaborLetter_Formattedredu





